
 

Ministry of the Environment, 
Conservation and Parks 
 
Drinking Water and Environmental 
Compliance Division, Northern Region 
 
933 Ramsey Lake Road 
4th Floor 
Sudbury ON P3E 6B5 
Tel.:  705 564-3237 
Toll Free:  1-800-890-8516 
Fax:  705 564-4180 

Ministère de l’Environnement, de la Protection de 
la nature et des Parcs 
 
Division de la conformité en matière d’eau potable 
et d’environnement, Direction régionale du Nord 
 
933, rue Ramsey Lake 
4e étage 
Sudbury ON P3E 6B5 
Tél. : 705 564-3237 
Numéro sans frais: 1-800-890-8516 
Téléc. : 705 564-4180 

 

 
September 6, 2024 
 
Ms. Anne Whelan, Clerk-Administrator, Township of Sables-Spanish Rivers  
11 Birch Lake Road  
Massey, ON P0P 1P0 
[...]
SDWA | 31 | (1);

Question:
Did the owner have a harmful algal bloom monitoring plan in place that met the requirements 
of the Municipal Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner had a harmful algal bloom monitoring plan in place which met the requirements.

Question ID DWMR1010001 Question Type BMP
Legislative Requirement(s): 
Not Applicable

Question:
Were trends in source water quality monitored?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Trends in source water quality were monitored.

Question ID DWMR1014001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Was flow monitoring performed as required by the Municipal Drinking Water Licence or 
Drinking Water Works Permit?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Flow monitoring was performed as required.

Municipal Drinking Water License 215-101 (Issue 4) requires that there be continuous flow 
measurement and recording for:

The flow rate (L/s) and daily volume (m3/day) of treated water that flows from the treatment 



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 7 of 30

subsystem to the distribution system; and
The flow rate (L/s) and daily volume (m3/day) of water that flows into the treatment 
subsystem.

It was confirmed at the time of the of the inspection that flow measuring devices were 
installed and in operation to measure flow rates and volumes of water supplied to the water 
treatment plant to measure flow rates and volumes of water supplied to the distribution 
system.

Question ID DWMR1015001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Were flow measuring devices calibrated or verified in accordance with the requirements of the
Municipal Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Flow measuring devices were calibrated or verified as required.

Work orders are generated on a pre-set schedule which are based on manufacturers 
recommendations and/or applicable legislation.

Records indicate the raw water and treated water flow meters were verified on October 26, 
2023.

Question ID DWMR1016001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Was the owner in compliance with the conditions associated with maximum flow rate or the 
rated/operational capacity in the Municipal Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner was in compliance with the conditions associated with maximum flow rate and/or 
the rated/operational capacity conditions.

Condition 1.1 of Schedule C of MDWL 215-101 (Issue 4) states the maximum daily volume of 
treated water that flows from the treatment subsystem to the distribution system shall not 
exceed 1,500 m3/day. A review of the treated water flow data indicates that there were no 
exceedances during this review period. The highest recorded treated flow during this 
inspection period was 1029.50 m3/day recorded on October 5, 2023 which is higher than 
usual due to distribution system flushing.



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 8 of 30

Question ID DWMR1017001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Were appropriate records of flows and any capacity exceedances made in accordance with 
the Municipal Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Appropriate records of flows and any capacity exceedances were made as required.

Question ID DWMR1013001 Question Type Legislative
Legislative Requirement(s): 
OWRA | 34 | (3);

Question:
Was the owner in compliance with all conditions of the Permit To Take Water?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner was in compliance with all conditions of the Permit To Take Water.

The Massey WTP also operates under Permit To Take Water (PTTW) P-300-3069733401, 
issued February 15, 2020 and expiring February 15, 2030.  The PTTW restricts water takings 
from the River aux Sables to a daily maximum of 1,500,000 litres per day.

A review of water taking data indicates the requirements of the PTTW were met. The highest 
recorded total raw flow during this inspection period was 1029.5 m3/d (1,029,500 liters per 
day) recorded on October 5, 2023.

Question ID DWMR1018001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Did the owner ensure that equipment was installed in accordance with Schedule A and 
Schedule C of the Drinking Water Works Permit?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner ensured that equipment was installed as required.

The Massey Drinking Water System operates under Municipal Drinking Water Works Permit 
215-201 (Issue 3). The equipment, as identified in the permit, was reviewed at the time of the 
inspection and was found to be in order.

The previous inspection report indicated a problem with a highlift pump that was found to be 



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 9 of 30

out of service at the time of the last inspection.  The highlift pump has since been replaced 
with a new highlift pump and is operational.

Question ID DWMR1021001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Were Form 2 documents prepared as required?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Form 2 documents were prepared as required.

Form 2 - Record of Minor Modifications or Replacements to the Drinking Water System were 
submitted for the following:
- replaced filtered and treated water turbidity analyzers; and
- replaced motor and gear box for maturation mixer.

Question ID DWMR1028001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Were up-to-date plans for the drinking water system made available in such a manner that 
they could be readily viewed by all persons responsible for all or part of the operation of the 
drinking water system, in accordance with the Drinking Water Works Permit and Municipal 
Drinking Water Licence?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Plans for the drinking water system were kept up-to-date and made available as required.

Question ID DWMR1025001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Were all parts of the drinking water system that came in contact with drinking water 
disinfected in accordance with a procedure listed in Schedule B of the Drinking Water Works 
Permit?

Compliance Response(s)/Corrective Action(s)/Observation(s):
All parts of the drinking water system were disinfected as required.



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 10 of 30

Question ID DWMR1023001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 1-2 | (2);

Question:
Did records indicate that the treatment equipment was operated in a manner that achieved 
the design capabilities prescribed by O. Reg. 170/03, Drinking Water Works Permit and/or 
Municipal Drinking Water Licence at all times that water was being supplied to consumers?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Records indicated that the treatment equipment was operated in a manner that achieved the 
design capabilities prescribed.

The Massey Water Treatment Plant is a conventional surface water treatment plant that 
operates under "Municipal Drinking Water License Number 215-101" (Issue 4), dated March 
18, 2021, and "Drinking Water Works Permit Number 215-201" (Issue 3), dated March 18, 
2021, at a rated capacity of 1,500 cubic meters/day.

The treatment process is described as a proprietary high rate sedimentation treatment unit 
known as "ACTIFLO". The treatment system includes coagulation, alkalinity adjustment, 
sedimentation through the addition of ballasting sand, and dual media filters. The treated 
water is disinfected using sodium hypochlorite. There is no fluoride addition at this facility.

The system is designed to meet the minimum 2-log removal of Cryptosporidium oocytes, 2.5-
log removal of Giardia cysts and 2-log removal of viruses through chemically assisted 
filtration. The minimum 0.5-log removal/inactivation of Giardia cysts and 2+log 
removal/inactivation of viruses is achieved through disinfection by chlorination.  

In order to apply the noted log removal credits for the filtration portion of the treatment 
process, the following criteria must be met at all times:
- Chemical coagulant shall be used at all times when the treatment plant is in operation;
- Chemical dosages shall be monitored and adjusted in response to variations in raw water 
quality;
- Effective backwash procedures shall be maintained including filter-to-waste or an equivalent
procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;
- Filtrate turbidity shall be continuously monitored from each filter; and
- Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 
the measurements each month shall be met for each filter.

In order to apply the noted log removal credits for the disinfection portion of the treatment 
process, the following criteria must be met at all times:
- Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 
equipment in the treatment process at or near a location where the intended contact time has 
just been completed in accordance with the Ministry's Procedure for Disinfection of Drinking 
Water in Ontario; and
- At all times, CT provided shall be greater than or equal to the CT required to achieve the log



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 11 of 30

removal credits assigned.

It was determined by the design engineer that, based on worst case conditions, a chlorine 
residual of 0.8 mg/L would need to be maintained to ensure the required CT of 70 mg/L/min is
being achieved.

Process data and supporting documentation provided during the course of the inspection 
indicates that the Massey Water Treatment Plant is operating in accordance with the above 
requirements.

Question ID DWMR1027001 Question Type Legislative
Legislative Requirement(s): 
SDWA | 31 | (1);

Question:
Did the owner have evidence indicating that chemicals and materials that came in contact 
with water within the drinking water system met all applicable AWWA and ANSI standards in 
accordance with the Municipal Drinking Water Licence and Drinking Water Works Permit?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner had evidence indicating that chemicals and materials that came in contact with 
water within the drinking water system met the applicable standards.

Question ID DWMR1024001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 1-2 | (2);

Question:
Did records confirm that the water treatment equipment which provides chlorination or 
chloramination for secondary disinfection was operated as required?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Records confirmed that the water treatment equipment which provides chlorination or 
chloramination for secondary disinfection was operated as required.

A review of the provided data indicates that chlorine residuals in the distribution system were 
above 0.05mg/L throughout the inspection period.

The highest chlorine residual recorded was 1.60 mg/L on March 11, 2024 and the lowest 
recorded was 0.28 mg/L on November 14, 2023.

Question ID DWMR1033001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 7-2 | (3); SDWA | O. Reg. 170/03 | 7-2 | (4);



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 12 of 30

Question:
Was secondary disinfectant residual tested as required for the large municipal residential 
distribution system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Secondary disinfectant residual was tested as required.

Each week, 7 chlorine residual samples are tested from the distribution system.  The seven 
samples are split between two days, with four samples taken on one day and three samples 
on another day.  

It was confirmed that the samples collected on the same day were taken at separate 
locations.  The distribution chlorine residual sample result, date, time, location of sample and 
individual who took the sample was documented as required. 

Question ID DWMR1049001 Question Type BMP
Legislative Requirement(s): 
Not Applicable

Question:
Did records confirm that disinfectant residuals were routinely checked at the extremities and 
dead ends of the distribution system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Records confirmed that disinfectant residuals were routinely checked at the extremities and 
dead ends of the distribution system.

Question ID DWMR1036001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 6-7 | (1);

Question:
Where continuous monitoring equipment was not used for chlorine residual analysis, were 
samples tested using an acceptable portable device?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Samples for chlorine residual analysis were tested using an acceptable portable device.

Question ID DWMR1030001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 7-2 | (1); SDWA | O. Reg. 170/03 | 7-2 | (2);



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-389186719 Page 13 of 30

Question:
Was primary disinfection chlorine monitoring being conducted at a location approved by 
Municipal Drinking Water Licence and/or Drinking Water Works Permit or at/near a location 
where the intended CT had just been achieved?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Primary disinfection chlorine monitoring was conducted as required.

Primary disinfection chlorine monitoring is being conducted at the plant discharge line as 
required by the DWWP.

Question ID DWMR1031001 Question Type BMP
Legislative Requirement(s): 
Not Applicable

Question:
Were operators aware of the operational criteria necessary to achieve primary disinfection 
within the drinking water system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Operators were aware of the operational criteria necessary to achieve primary disinfection 
within the drinking water system.

Question ID DWMR1032001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 7-3 | (2);

Question:
If the drinking water system obtained water from a surface water source and provided 
filtration, was continuous monitoring of each filter effluent line performed for turbidity?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Continuous monitoring of each filter effluent line was performed for turbidity.

Turbidity analyzers are located at the head of each filter and are continuously monitored.

Question ID DWMR1035001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 6-5 | (1)1-4;

Question:
Were operators examining continuous monitoring test results and did they examine the 
results within 72 hours of the test?



Ministry of the Environment, 
Conservation and Parks